



## Test Report

**ALKALI RESISTANT FIBREGLASS MESH :**  
**80g/m<sup>2</sup>, 5 x 5 mm Colour White Width : 100 CM**

No.	Testing Items		Testing Result		Conclusion
			Standard	Average Value	
1	Breaking Strength (N/50 mm)	Warp	≥60	763.43	Passed
		Weft	≥70	1099.73	Passed
2	Alkali – Resistance (%)	Warp	≥ 50	54%	Passed
		Weft	≥ 50	68%	Passed
3	Area weight (g/m <sup>2</sup> )		80±3	80	Passed
4	Glue Content (%)		≥ 16	16.92	Passed
5	Moisture (%)		≤ 0.5	0.44	Passed
6	Fixation (N)		≥ 2	2.2	Passed

**Testing Conclusion :** Based on the specimen testing results, we hereby conclude that the product is in conformity with the Quality Control Standard.

**Testing Method :** 6 hour's expose in the solution with 5% NaOH at 80<sup>0</sup>C.